
Monophasic Defibrillator:


Synchronized Cardioversion at 100Joules


(Repeat attempts at 200J, 300J, then 360J


if no rhythm change)





Biphasic Defibrillator


Synchronized Cardioversion at manufacture’s recommended initial energy setting (Repeat attempts with escalating energy settings as recommended per device settings if no rhythm change)





VENTRICULAR FIBRILLATION, 


UNMONITORED or PULSELESS


VENTRICULAR TACHYCARDIA





1. ABC’s


2. CPR


3. Quick Look Paddles/


   Attach Pads


4. Confirm VF/VT





Rhythm Change?





YES














ADVANCED 


SKILLS


ONLY





ADVANCED 


SKILLS


ONLY





Sequence of Therapy


Should always be


Drug-Shock-Drug-Shock





** Reference: Alternative Antiarrhythmic Medications





Amiodarone: 150mg over 10min. followed by an infusion of 1mg/min. Supplementary infusions of 150mg may be repeated as necessary for refractory or recurrent arrhythmias.





Sodium Bicarbonate 1mEq/kg IV Bolus


Should be considered in cases of known


Hyperkalemia, suspected tricyclic or


Barbituate overdose, or for prolonged


CPR to correct tissue acidosis. It may be repeated every 10 min. at a dose of 0.5 mEq/kg if initiated.





Consider higher doses of


Epinephrine up to 5mg/bolus


In refractory cases.





NO





NO





1. CPR


2. Intubate, Oxygen 100%


3. IV,NS,TKO


4. Epinephrine, 1.0mg, IV, Repeat every 3-5min.


    If Patient intubated Before IV Established.


   Give 2.0mg Endotracheally.


5. Defibrillate at Maximum Energy Setting





Rhythm Change?





YES





1. Lidocaine, 1.5mg/kg,IV


2. Circulate 60 seconds


3. Defibrillate at Maximum Energy Setting





Rhythm Change?





YES





NO





Refer to


Appropriate


Algorithm





1. Lidocaine, 1.5mg/kg,IV


2. Circulate 60 seconds


3. Defibrillate at Maximum Energy Setting





NO





YES





Rhythm Change?





NO





YES





Rhythm Change?





1. Lidocaine, 1.5mg/kg,IV


2. Circulate 60 seconds


3. Defibrillate at Maximum Energy Setting





  Monitor & Transport with CPR and:


1.  Epinephrine, 1.0mg, IV, Repeat every 3-5 min.


2.  Consider  Alternative Antiarrhythmic**


3.  Defibrillate at Maximum Energy Setting, 60Seconds


     After each dose of Medication





Continue to 


Monitor & Transport








